
   103536-07 - 1/17                                                              Price - $5.00    

DNAGNITAREPO,NOITALLATSNI
ROFSNOITCURTSNIECIVRES

™maetSageM
RELIOBLIOSSAP-3

gnikeesnehW.reilppusliororotcartnocgnitaehruoyllac,reliobotsriaperroecivresroF
gnitaRnonwohssarebmuNlaireSdnarebmuNledoMrelioBedivorp,reliobnonoitamrofni

.reliobehtfopotnodetacollebaL

rebmuNledoMrelioB rebmuNlaireSrelioB etaDnoitallatsnI

TSM
rotcartnoCgnitaeH rebmuNenohP

sserddA

9700609



56

SECTION  XII:  Repair  Parts

All MegaSteam™ Boiler Repair Parts may be obtained through your local U.S. Boiler Company Wholesale distributor.  Should you 
require assistance in locating a U.S. Boiler Company Distributor in your area, or have questions regarding the availability of U.S. 
Boiler Company products or repair parts, please contact U.S. Boiler Company Customer Service at (717) 481-8400 or Fax (717) 
481-8408.

B
ar

e 
B

oi
le

r A
ss

em
bl

y



57

Item 
No. Description Part No. MST288 MST396 MST513 MST629

1.  BARE BOILER ASSEMBLY

1A

Cast Iron Block Assembly - 3 Section (Non Heater) 100567-03 1 1 --- ---

Cast Iron Block Assembly - 3 Section (Heater) 100566-03 1 1 --- ---

Cast Iron Block Assembly - 4 Section (Non Heater) 100567-04 --- --- 1 ---

Cast Iron Block Assembly - 4 Section (Heater) 100566-04 --- --- 1 ---

Cast Iron Block Assembly - 5 Section (Non Heater) 100567-05 --- --- --- 1

Cast Iron Block Assembly - 5 Section (Heater) 100566-05 --- --- --- 1

1B

Spanner Bar w/Threaded Inserts,
1-1/4" x 1-1/2" x 20-3/8" Lg. 100012-02 2 2 --- ---

Spanner Bar w/Threaded Inserts,
1-1/4" x 1-1/2" x 26-3/8" Lg. 100012-03 --- --- 2 ---

Spanner Bar w/Threaded Inserts,
1-1/4" x 1-1/2" x 32-3/8" Lg. 100012-04 --- --- --- 2

1C Carriage Bolt, 3/8" -16 x 1-1/4" Lg., Plated 100215-01 4 4 4 4

1D Cap Screw, 5/16" -18 x 7/8" Lg., Plated 80861371 4 4 4 4

1E Flat Washer, 5/16", USS, Plated 80860611 4 4 4 4

1F Hex Nut, 5/16 -18, Serrated Flange, Plated 80860443 4 4 4 4

1G Hinge Bracket 100014-01 1 1 1 1

1H 5/16" -18 x 3/4" Lg. Cap Screw, Plated
Hinge Bracket

80861340
2 2 2 2

Mount Burner 3 3 3 3

1J Cast Iron Burner Swing Door (Only) 102421-01 1 1 1 1

1K
Burner Swing Door Insulation (Less Pockets) 100039-01 1 1 1 ---

Burner Swing Door Insulation (With Pockets) 100039-02 --- --- --- 1

1L 5/8" Dia. Rope Gasket - Burner Swing Door 102022-01 1 1 1 1

1M 1/8" Dia. Rope Gasket - Observation Port 100096-01 1 1 1 1

1N Observation Port Cover 100015-01 1 1 1 1

1P 5/16" Flat Washer, SAE, Plated 80860647 2 2 2 2

1Q Socket Head Cap Screw, 5/16" x 5/8" Lg., Plated 100050-01 2 2 2 2

1R Tap Bolt, 3/8" -16 x 1-3/4" Lg., Plated 100102-01 2 2 2 2

1S 5/16" Flat Washer, USS, Plated 80860611 2 2 2 2

1T Smokebox 100021-01 1 1 1 1

1U 5/16" Flat Washer, USS, Plated 80860611 4 4 4 4

SECTION  XII:  Repair  Parts (continued)



58

B
ar

e 
B

oi
le

r A
ss

em
bl

y

SE
C

T
IO

N
  X

II
:  

R
epair




  P
arts




 
(c

on
tin

ue
d)



59

Item 
No. Description Part No. MST288 MST396 MST513 MST629

1.  BARE BOILER ASSEMBLY (Continued)

1V Cap Screw, 5/16" -18 x 3/4" Lg., Plated 80861340 4 4 4 4

1W 1/4" NPT Pipe Plug, Square Head, Brass 806603542 1 1 1 1

1X Smokebox Collar
6" Dia. 100093-01 1 1 1 ---
7" Dia. 100094-01 --- --- --- 1

1Y 5/16" Flat Washer, USS, Plated 80860611 2 2 2 2

1Z Cap Screw, 5/16" -18 x 7/8" Lg., Plated 80861371 6 6 6 6

1AA Cast Iron Clean-Cut Cover (only) 100104-01 2 2 2 2

1BB 1/2" Dia. Rope Gasket - Clean-Cut Cover 100095-01 2 2 2 2

1CC 222B Heater Carton Assembly 104939-01 1 1 1 1

1DD Tapped Heater Cover Plate - Rear Heater 7036031 1 1 1 1

1EE Heater Cover Plate Gasket 8036068 1 1 1 1

1FF Cap Screw, 3/8" -16" x 7/8" Lg., Plated,
ASME Grade SA307B 80861337 6 6 6 6

1GG 5/16" Flat Washer, SAE, Plated 80860647 6 6 6 6

SECTION  XII:  Repair  Parts (continued)



60

Ja
ck

et
 A

ss
em

bl
y

SE
C

T
IO

N
  X

II
:  

R
epair




  P
arts




 
(c

on
tin

ue
d)



61

Item 
No. Description Part No. MST288 MST396 MST513 MST629

2.  JACKET ASSEMBLY

2A Jacket Front Panel Assembly w/Insulation 100575-01 1 1 1 1

2B Power Outlet Receptacle, w/Harness 100605-01 1 1 1 1

2C #8 x 1/2" Type AB Truss Head w/Shoulder, Sheet Metal 
Screw, Plated 100038-01 10 10 10 10

2D Jacket Rear Panel Assembly w/Insulation 100578-01 1 1 1 1

2E External Wiring Enclosure 100602-01 1 1 1 1

2F Tap End Stud, 5/16" -18 x 3" Lg., Plain 100046-01 2 2 2 2

2G 5/8" O.D. x 2-5/32" Lg. Jacket Spacer 100035-01 2 2 2 2

2H Acorn Nut, 5/16" -18, Plated 100047-01 2 2 2 2

2J 3" Thick Fiberglass Insulation Wrapper

100614-03 1 1 --- ---

100614-04 --- --- 1 ---

100614-05 --- --- --- 1

2K

Jacket Left Side Panel - 3 Section 100581-03 1 1 --- ---

Jacket Left Side Panel - 4 Section 100581-04 --- --- 1 ---

Jacket Left Side Panel - 5 Section 100581-05 --- --- --- 1

2L

Jacket Right Side Panel - 3 Section 100583-03 1 1 --- ---

Jacket Right Side Panel - 4 Section 100583-04 --- --- 1 ---

Jacket Right Side Panel - 5 Section 100583-05 --- --- --- 1

2M

Jacket Top Panel - 3 Section 100585-03 1 1 --- ---

Jacket Top Panel - 4 Section 100585-04 --- --- 1 ---

Jacket Top Panel - 5 Section 100585-05 --- --- --- 1

2N Beckett Burner Plastic Enclosure Backer Plate 102233-01 1 1 1 1

2P Beckett Burner Plastic Enclosure Cover 102232-01 1 1 1 1

2Q Beckett Burner Plastic Enclosure Name Plate 102231-01 1 1 1 1

2R Sheet Metal Screw, Plated, Phillips Truss Head,
Type AB, #8 x 1/2" Lg. 80860000 2 2 2 2

2S Sheet Metal Screw, Plated, Phillips Pan Head,
Type B, #8 x 1/2" Lg. 80860019 1 1 1 1

SECTION  XII:  Repair  Parts (continued)



62

M
ST

28
8 

Th
ru

 M
ST

62
9 

St
ea

m
 B

oi
le

rs
 - 

Tr
im

 a
nd

 C
on

tr
ol

s

SE
C

T
IO

N
  X

II
:  

R
epair




  P
arts




 
(c

on
tin

ue
d)



63

Item 
No. Description Part No. MST288 MST396 MST513 MST629

3.  MST - TRIM AND CONTROLS

3A
6" RC-STD Draft Regulator 8116288 1 1 1 ---

7" RC-STD Draft Regulator 8116289 --- --- --- 1

3B Pressure Gauge 100325-01 1 1 1 1

3C Probe, Hydrolevel EL-1214 (for Hydrolevel CG450) 80160629 1 1 1 1

3D
Low Water Cut-off, Hydrolevel CG450 (less Probe) 107293-01

1 1 1 1
Low Water Cut-off, McDonnell & Miller PSE-801 104207-01

3E Nipple, 3/4" NPT x 3" Lg. 806600002 1 1 1 1

3F Elbow, 3/4" NPT x 90 806601502 1 1 1 1

3J Syphon, 1/4" NPT x 1-7/8" x 4" x 90, Brass 806603039 1 1 1 1

3K Pressure Limit, Honeywell L404F1367 80160369 1 1 1 1

3L Safety Valve, 3/4" NPT, 15 PSI, Conbraco 13-511-08 81660530 1 1 1 1

3M Gauge Glass Set, 6", Conbraco 20-104-10 8056091 1 1 1 1

3N Low Water Cut-off, McDonnell & Miller 67 80160597 1 1 1 1

3P Nipple, 1-1/2" NPT x 5" Lg. 808600060 1 1 1 1

3Q Tee, 1-1/2' x 1-1/2" x 3/4" 806601105 1 1 1 1

3R Drain Valve, 3/4" NPT, Conbraco 35-302-03 806603061 1 1 1 1

3S Limit, Honeywell L4006A2015 80160400 1 1 1 1

3T Well, 1/2" NPT x 3", Honeywell 123872A 80160497 1 1 1 1

3U Oil Primary Control, Honeywell R7284P1080 103880-01 1 1 1 1

3W Stainless Steel 2nd Pass Flueway Baffle 100042-01 --- 1 1 1

3X

Beckett AFG Oil Burner w/Gasket for:

MST288 Spec. No. BCB9006 103895-03 1 --- --- ---

MST396 Spec. No. BCB9504 104508-03 --- 1 --- ---

MST513 Spec. No. BCB9505 104509-04 --- --- 1 ---

MST629 Spec. No. BCB9506 104510-05 --- --- --- 1

(NOTE:  See Pages 62 and 63 for Burner Parts Breakdown)

3Y Fan Center, Honeywell R8285C w/Connectors 100640-01 1 1 1 1

SECTION  XII:  Repair  Parts (continued)



64

B
ec

ke
tt 

A
FG

 B
ur

ne
r

SE
C

T
IO

N
  X

II
:  

R
epair




  P
arts




 
(c

on
tin

ue
d)



65

BECKETT OIL BURNER PART NOS. FOR MegaSteam™ SERIES BOILERS
NOTE:  When ordering parts always give the serial and model numbers shown on the boiler and burner.  Also    	             
provide the name of the part(s) and part number as listed below.

Boiler Model MST288 MST396 MST513 MST629
Air Tube Combination AFG70MMAQN AFG70MMAQN AFG70MLASN AFG70MKASN
Beckett's Spec. No. BCB9006 BCB9504 BCB9505 BCB9506
Air Band 3492 3492 3492 3492
Air Band Nut 4150 4150 4150 4150
Air Band Screw 4198 4198 4198 4198
Air Shutter 3709 3709 3709 3709
Air Shutter Screw 4198 4198 4198 4198
Blower Wheel 2999 2999 2999 2999
Coupling 2454 2454 2454 2454
Low Firing Rate Baffle 3708 Less Less Less
Bulkhead Knurled Locknut 3666 3666 3666 3666
Connector Tube Assembly 5636 5636 5636 5636
Electrode Clamp 149 149 149 149
Electrode Clamp Screw 4219 4219 4219 4219
Electrode Insulator Assembly 5780 5780 5780 5780
Support / Spacer Assembly 5992 5992 5992 5992
Escutcheon Plate --- --- --- ---
Adjusting Plate Assembly 5941 5941 5941 5941
Head 5913 5913 5913 5913
Head Screws 4221 4221 4221 4221
Flange Gasket 3811 3811 3811 3811
AFG Housing 5874GY 5874GY 5874GY 5874GY
Motor 21805E/218 21805E/218 21805E/218 21805E/218

Nozzle Adapter 213 213 213 213

Nozzle Line
Electrode Assembly NL70MD NL70MD NL70MD NL70MD

Oil Pump, Clean Cut,
Single Stage 21844 21844 21844 21844

Oil Pump, Clean Cut,
Two-Stage 21941 21941 21941 21941

Static Plate 3383 3383 3383 3383
Ignitor 51771U 51771U 51771U 51771U
Ignitor Hinge Screw 42176 4217 4217 4217
Ignitor Holding Screw 4292 4292 4292 4292
Ignitor Gasket Kit 51304 51304 51304 51304
Wire Guard 10251 10251 10251 10251
Junction Box 3741 3741 3741 3741
Flame Detector 7006Q 7006Q 7006Q 7006Q
Oil Solenoid Valve Coil 21775U 21775U 21775U 21775U
Oil Solenoid Valve Cord 21807 21807 21807 21807

SECTION  XII:  Repair  Parts (continued)



66

NOTE:  When ordering parts always give the serial and model numbers shown on the boiler and burner.

	 Refer to Models F3 &  F5 Installation Manual, Riello 40 Series Residential Oil Burners (C6501010) for an exploded view of 
the burner and a list of spare parts. 

RIELLO  OIL  BURNER  PART  NUMBERS  FOR
MEGASTEAM  3-Pass  Oil  BOILERS 

For replacement Riello oil burner parts, contact your wholesaler or the burner manufacturer:

Riello Corporation of America
35 Pond Park Road

Hingham, Massachusetts 02043
Telephone:  (617) 749-8292
Facsimile:  (617) 740-2069

Toll Free:  (outside Massachusetts)
                                   (800) 992-7637

Riello Canada Inc.
2165 Meadowpine Blvd.

Mississauga, Ontario L5N 6H6
Telephone:  (905) 542-0303
Facsimile:  (905) 542-1525
Toll Free:  (800) 387-3898

SECTION  XII:  Repair  Parts (continued)

CARLIN  OIL  BURNER  PART  NUMBERS  FOR
megasteam  SERIES  BOILERS 

NOTE:  When ordering parts always give the serial and model numbers shown on the boiler and burner.

Refer to Installation and Operating Instructions for Packaged Heating/Burner Units, Carlin Elite EZ-LF and 
EZ-66 Oil Burners (Form CCT-569A) for an exploded view of the burner and a list of spare parts.

For replacement Carlin oil burner parts, contact your wholesaler or the burner manufacturer:

CCT, Carlin Combustion Technology, Inc.
70 Maple Street

East Longmeadow, MA   01028
Telephone:  (413) 525-7700
 Facsimile:  (413) 525-8306



67

Table



 1

1:
  B

EC
K

ET
T 

A
FG

 B
urner







 specifications
















B
oi

le
r 

M
od

el

B
ur

ne
r 

In
pu

t 
(g

ph
)

H
ea

d 
Ty

pe
 

(s
et

tin
g)

A
ir 

S
hu

tte
r 

(s
et

tin
g)

A
ir 

B
an

d 
(s

et
tin

g)
N

oz
zl

e

P
um

p 
P

re
ss

ur
e 

(p
si

)

A
pp

ro
x.

 
S

hi
pp

ed
 

C
O

2

(%
)

B
af

fle
 

Lo
ca

tio
n 

(p
as

s)

A
pp

ro
x.

 
S

ta
ck

 T
em

p.
 

In
cr

ea
se

 
W

ith
ou

t 
B

af
fle

s 
(F

)2

B
af

fle
s

IN
 

M
in

im
um

 
B

re
ec

h 
P

re
ss

ur
e 

("
w

.c
.)3

B
af

fle
s 

O
U

T 
M

in
im

um
 

B
re

ec
h 

P
re

ss
ur

e 
("

w
.c

.)3

B
af

fle
s

IN
 

M
in

im
um

 
O

ve
rfi

re
 

P
re

ss
ur

e 
("

w
.c

.)3

B
af

fle
s

O
U

T 
M

in
im

um
 

O
ve

rfi
re

 P
re

ss
ur

e
("

w
.c

.)3

M
S

T2
88

0.
75

L1
61

1
0.

60
 x

 6
0A

D
el

av
an

15
0

11
.5

--
-

--
-

--
-

0
--

-
0.

01
0

M
S

T3
96

1.
05

L1
9

0
0.

75
 x

 6
0B

 
D

el
av

an
18

0
11

.5
2n

d
20

0
0

0.
04

0
0.

02
0

M
S

T5
13

1.
35

V
1 

(2
)

7
1

1.
00

 x
 6

0B
 

H
ag

o
18

0
11

.5
2n

d
40

0
0

0.
04

0
0.

03
0

M
S

T6
29

1.
65

V
1 

(3
)

10
3

1.
25

 x
 6

0B
 

H
ag

o
18

0
11

.5
2n

d
52

0
0

0.
05

0
0.

03
0

N
ot

es
1)

  M
S

T2
88

 a
t 0

.7
5 

G
P

H
 fi

rin
g 

ra
te

 u
til

iz
es

 a
 lo

w
 fi

re
 b

af
fle

.
2)

  T
he

 in
cr

ea
se

d 
st

ac
k 

te
m

pe
ra

tu
re

 w
ith

 th
e 

ba
ffl

es
 re

m
ov

ed
 is

 a
n 

ap
pr

ox
im

at
io

n,
 b

as
ed

 o
n 

a 
co

ns
ta

nt
 s

up
pl

y 
te

m
pe

ra
tu

re
 o

f 2
12

°F
 a

nd
 1

1.
5%

 C
O

2. 
 A

ct
ua

l fi
el

d 
co

nd
iti

on
s 

m
ay

 b
e 

di
ffe

re
nt

.
3)

  T
he

se
 v

al
ue

s 
ar

e 
m

in
im

um
 a

nd
 c

ou
ld

 b
e 

as
 m

uc
h 

as
 -.

03
" w

.c
., 

m
or

e 
w

ith
ou

t i
m

pa
ct

in
g 

pe
rfo

rm
an

ce
.  

P
re

ss
ur

es
 b

as
ed

 o
n 

11
.5

%
 C

O
2. 

 E
xa

m
pl

e:
  M

S
T6

29
 c

ou
ld

 h
av

e 
a 

br
ee

ch
 p

re
ss

ur
e 

of
 -.

03
" w

.c
. a

nd
 a

n 
   

  o
ve

rfi
re

 p
re

ss
ur

e 
of

 .0
20

" w
.c

.
4)

  S
in

gl
e 

st
ag

e 
fu

el
 p

um
p 

is
 s

ta
nd

ar
d,

 tw
o 

st
ag

e 
fu

el
 p

um
p 

is
 o

pt
io

na
l. 

 B
ur

ne
r m

an
uf

ac
tu

re
r h

as
 p

re
se

t s
in

gl
e 

st
ag

e 
fu

el
 p

um
p 

to
 s

et
tin

gs
 s

ho
w

n 
in

 ta
bl

e 
ab

ov
e.

 
   

  T
w

o 
st

ag
e 

fu
el

 p
um

p 
is

 fa
ct

or
y 

se
t a

t 1
40

 P
S

I a
nd

 m
us

t b
e 

re
ad

ju
st

ed
 to

 s
et

tin
gs

 s
ho

w
n 

ab
ov

e 
du

rin
g 

bu
rn

er
 s

ta
rt-

up
.

Table



 1

1A
:  

R
iello




 B
urner





 S

pecifications











SE
C

T
IO

N
  X

II
:  

R
epair




  P
arts




 
(c

on
tin

ue
d)

B
oi

le
r 

M
od

el
B

ur
ne

r 
M

od
el

Bu
rn

er
 

In
pu

t 
(G

P
H

)
N

oz
zl

e
A

ir 
G

at
e 

(s
et

tin
g)

Tu
rb

ul
at

or
 

(s
et

tin
g)

P
um

p 
Pr

es
su

re
 

(P
S

I)

C
om

bu
st

io
n 

H
ea

d

In
se

rti
on

 
D

ep
th

 
(In

ch
)

A
pp

ro
x.

 
S

hi
pp

in
g 

C
O

2 (
%

)

B
af

fle
 

Lo
ca

tio
n 

(P
as

s)

A
pp

ro
x.

 S
ta

ck
 

Te
m

p 
In

cr
ea

se
 

w
ith

ou
t B

af
fle

s 
(°

F)
 (1

)

B
af

fle
s 

IN
 

M
in

. B
re

ec
h 

P
re

ss
ur

e
("

w
.c

.) 
(2

)

B
af

fle
s 

O
U

T 
M

in
. B

re
ec

h 
P

re
ss

ur
e

("
w

.c
.) 

(2
)

B
af

fle
s 

IN
 

M
in

. O
ve

rfi
re

 
P

re
ss

ur
e

("
w

.c
.) 

(2
)

B
af

fle
s 

O
U

T 
M

in
. O

ve
rfi

re
 

P
re

ss
ur

e
("

w
.c

.) 
(2

)

M
ST

39
6

F5
1.

05
0.

85
 x

 6
0°

B
 

D
el

av
an

2.
7

1.
0

14
5

LB
T 

10
.0

"
10

.0
11

.5
2n

d
65

0
0

0.
04

0
0.

02
0

M
ST

51
3

F5
1.

35
1.

10
 x

 6
0°

B
 

D
el

av
an

4.
5

3.
0

15
0

S
B

T 
6"

3.
5

11
.5

2n
d

39
0

0
0.

04
0

0.
03

0

M
ST

62
9

F5
1.

65
1.

35
 x

 6
0°

B
 

D
el

av
an

3.
5

4.
0

14
5

V
S

B
T

2.
25

11
.5

2n
d

18
0

0
0.

05
0

0.
03

0

1   
Th

e 
in

cr
ea

se
d 

st
ac

k 
te

m
pe

ra
tu

re
 w

ith
 th

e 
ba

ffl
es

 re
m

ov
ed

 is
 a

n 
ap

pr
ox

im
at

io
n 

ba
se

d 
on

 a
 c

on
st

an
t s

up
pl

y 
te

m
pe

ra
tu

re
 o

f 1
80

°F
 a

nd
 1

1.
5%

 C
O

2. 
 A

ct
ua

l fi
el

d 
co

nd
iti

on
s 

m
ay

 b
e 

di
ffe

re
nt

.
2   

Th
es

e 
va

lu
es

 a
re

 m
in

im
um

 a
nd

 c
ou

ld
 b

e 
as

 m
uc

h 
as

 -.
03

" w
.c

., 
m

or
e 

w
ith

ou
t i

m
pa

ct
in

g 
pe

rfo
rm

an
ce

.  
   

P
re

ss
ur

es
 b

as
ed

 o
n 

11
.5

%
 C

O
2. 

 E
xa

m
pl

e:
  M

S
T6

29
 c

ou
ld

 h
av

e 
a 

br
ee

ch
 p

re
ss

ur
e 

of
 -.

03
" w

.c
. a

nd
 a

n 
ov

er
fir

e 
pr

es
su

re
 o

f .
02

0"
 w

.c
.



68

B
oi

le
r 

M
od

el

B
ur

ne
r 

In
pu

t 
(G

P
H

)

B
ur

ne
r 

M
od

el
N

oz
zl

e
H

ea
d 

S
et

tin
g

A
ir 

Se
tti

ng

P
um

p 
P

re
ss

ur
e 

(P
S

I)

A
ir 

Tu
be

 
Ty

pe

In
se

rti
on

 
D

ep
th

 
(In

ch
)

A
pp

ro
x.

 
S

hi
pp

ed
 

C
O

2 (
%

)

B
af

fle
 

Lo
ca

tio
n 

(p
as

s)

A
pp

ro
x.

 
S

ta
ck

 T
em

p.
 

In
cr

ea
se

 
W

ith
ou

t 
B

af
fle

s 
°F

 (2
)

A
pp

ro
x.

 
B

re
ec

h 
P

re
ss

ur
e 

("
 w

.c
.) 

(3
)

B
af

fle
s 

IN
 

A
pp

ro
x.

 
O

ve
rfi

re
 

P
re

ss
ur

e
("

 w
.c

.) 
(3

)

B
af

fle
s 

O
U

T 
A

pp
ro

x.
 

O
ve

rfi
re

 
P

re
ss

ur
e

("
 w

.c
.) 

(3
)

M
S

T3
96

1.
05

E
Z-

66
0.

85
 x

 4
5A

S
 

D
an

fo
ss

2.
0

40
15

0
C

on
ic

al
 

W
ra

p
2-

5/
8

11
.5

2nd
65

0
+0

.0
40

+0
.0

20

M
S

T5
13

1.
35

E
Z-

66
1.

10
 x

 4
5B

 
D

el
av

an
3.

5
50

15
0

C
on

ic
al

 
W

ra
p

2-
5/

8
11

.5
2nd

39
0

+0
.0

40
+0

.0
30

M
S

T6
29

1.
65

E
Z-

66
1.

35
 x

 4
5B

 
H

ag
o

5.
5

60
15

0
C

on
ic

al
 

W
ra

p
2-

5/
8

11
.5

2nd
18

0
+0

.0
50

+0
.0

30

N
ot

es

(2
)   

Th
e 

in
cr

ea
se

d 
st

ac
k 

te
m

pe
ra

tu
re

 w
ith

 th
e 

ba
ffl

es
 re

m
ov

ed
 is

 a
n 

ap
pr

ox
im

at
io

n,
 b

as
ed

 o
n 

a 
co

ns
ta

nt
 s

up
pl

y 
te

m
pe

ra
tu

re
 o

f 1
80

°F
 a

nd
 1

1.
5%

 C
O

2. 
 A

ct
ua

l fi
el

d 
co

nd
iti

on
s 

m
ay

 b
e 

di
ffe

re
nt

.
(3

)   
Th

es
e 

va
lu

es
 a

re
 m

in
im

um
 a

nd
 c

ou
ld

 b
e 

as
 m

uc
h 

as
 -.

03
" w

.c
., 

m
or

e 
w

ith
ou

t i
m

pa
ct

in
g 

pe
rfo

rm
an

ce
.  

P
re

ss
ur

es
 b

as
ed

 o
n 

11
.5

%
 C

O
2. 

 E
xa

m
pl

e:
  M

S
T6

29
 c

ou
ld

 h
av

e 
a 

br
ee

ch
 p

re
ss

ur
e 

of
 

   
  -

.0
3"

 w
.c

. a
nd

 a
n 

ov
er

fir
e 

pr
es

su
re

 o
f .

02
0"

 w
.c

.

4)
  S

in
gl

e 
st

ag
e 

fu
el

 p
um

p 
is

 s
ta

nd
ar

d,
 tw

o-
st

ag
e 

fu
el

 p
um

p 
is

 o
pt

io
na

l. 
 B

ur
ne

r m
an

uf
ac

tu
re

r h
as

 p
re

se
t s

in
gl

e 
st

ag
e 

fu
el

 p
um

p 
to

 s
et

tin
gs

 s
ho

w
n 

in
 ta

bl
e 

ab
ov

e.
  T

w
o-

st
ag

e 
fu

el
 p

um
p 

is
 fa

ct
or

y 
   

  s
et

 a
t 1

40
 P

S
I a

nd
 m

us
t b

e 
re

ad
ju

st
ed

 to
 s

et
tin

gs
 s

ho
w

n 
  

   
  a

bo
ve

 d
ur

in
g 

bu
rn

er
 s

ta
rt-

up
.

Table



 1

1B
:  

C
A

R
LI

N
 burner







 specifications













SE
C

T
IO

N
  X

II
:  

R
epair




  P
arts




 
(c

on
tin

ue
d)




